ASHLAND
INDUSTRIES

Parts Manual

1/75XL2

WG175Xx005 &-006

A\ AMERICAN
w BUILT

““)_ e
T S S S S, N

LAND FORMING EQUIPMENT

4-22
Address

Toll Free
Business

Fax
Website

26248+

1115 Rail Drive
PO BOX 717
Ashland, WI USA 54806

(877) 634-4622

(715) 682-4622

(715) 682-9717
www.ashlandind.com
www.scraperdrawbar.com


http://www.ashlandind.com/

Table of Contents

Introduction 3
Scraper Specifications 4
Assembly 5
Bowl 6
Rear Wheel Assembly 8
Pushoff 9
Apron 11
Front Section 12
Ball/Socket Assembly 13
Pole 14
~ront Wheel Assembly 15
_ift Cylinder 16
Apron Cylinder 18
Pushoff Cylinder 19
Transport Locks 21
Hydraulic Relief Valve 22
Hydraulic Tube Clamps 23
Manifold 24
Decals 25
Operation & Maintenance 26
Safety Guidelines 29
Tire Inflation & Torque Chart 30
Tire Service 31
Hub Service 32
Troubleshooting 33
Warranty Statement 34

PH: 715682-4622 2 www.ashlandind.com


http://www.ashlandind.com/

Introduction A\

Thank you for choosing an Ashland scraper for your earthmoving needs.
Years of research, testing, and successful application have been spent to
ensure quality and maximum performance for our customers.

Quality Policy

LG A& 2dzNJ YA&dadAz2y (12 SEOSSR 2dzNJ Odza G2 YSN
through continuous improvement and customer interaction.

Please read and understand this manual before attempting to attach or operate this
scraper, This manual should always remain with the machine. Be sure and fill outand
aSYR AY GKS 2gySNXRa NBIAAUGNIGAZ2Y F2NX |0
outtheformont AyS o6& 3I2Ay 3 (2 I-aKtIyR)\debozY |
the Parts section dropown. If you have guestions, please feel free to call or email

us. You can visit us éme atwww.ashlandind.com

Ashland Industries hours of operation are 8:00 a.m. to 5:00 p.m. CST. We can be
reached toll free at: 87-634-4622.

Scraper ID Number

You can find the serial number plate faost machines on the right side of the

scraper in the top corner of the bowlCS models will have plates on the front herse
head or front section. The letter and numbers stamped identify the serial number,
model number, and capacity of the scraper. Please record this serial number for use
In ordering parts, warranty issues, and to track your equipment if it is ever stolen.

A\ASHLAND [=]

INDUSTRIES
shland, | 54806
77-6834

www.ashlandind.com

Important

Parts must be ordered through your local authorized ASHLAND dealer. Be sure to
state MODEL and SERIAL NUMBER of your machine. Ashland Industries Weldable
replacement parts are also available to rebuild, modify, or update your scraper to
current factory specifications.

PH: 715682-4622 3 www.ashlandind.com


http://www.ashlandind.com/
http://www.ashlandind.com/

Scraper Specifications

Capacity, Struck 14.1 Cubic Yards
Capacity, Heaped 17.5 Cubic Yards
Overall Dimensions:

Length 360 Inches
Width 120 Inches
Height 102 Inches
Apron Clearance 62 Inches
Weight: Empty 22,000 Pounds
Cutting Width 108-1/2 Inches
Depth of Cut 8 Inches
Depth of Spread 0¢16-1/2 Inches
Blade: 5 Piece

Center 1-1/8 x 13 x 63 Inches
Corner 718 x 8 x 211/4 Inches
Router 1 x 81/2 x 21 Inches
Cylinders:

Apron Two (4 X 13 Inches)
Lift Two (5 x 20 Inches)
Pushoff One (5 x 60 Inches)
Horsepower Requirements:

Single (Tractor) 300¢ 620

PH: 715682-4622 4 www.ashlandind.com


http://www.ashlandind.com/

Assembly

ltem Part Number Description
1 701016 Bowl

2 702031 Pushoff

3 /700029 Apron

4 704024 Front Section
5 705008 Pole

PH: 715682-4622 5 www.ashlandind.com


http://www.ashlandind.com/

ltem Part Number Description

1 600993 Pin: £1/2" x 45/8" w/ Tab Head

2 Al123351 Bushing: Pin Keeper w/ Flange

3 AFB00015 HHCS: 1/213 x 11/2"

4 AFR0O0001 Pin: 1/4" x 3" Cotter

5 AFWO00014 Washer: 2"

6 A123363 Pin: 21/2" x 41/8" w/ Square Head

7 601561 Pin: 3" x 7" w/ Hex Head

8 504672 Cap:3aMKHE¢ hb5 t AyolésSSLISNI 4k

9 AFB00079 HHCS: 5/811 x 11/2"

10 A123335 Pin: 2" x 61/4" w/ Tab Head

11 AFWO00014 Washer: 2"

12 A123357 Blade: Cast Router Bit (5 Bolts Required)

13 AFB00018 HHCS: 18 x 3"

14 AFNO00012 Nut: 1"-8

15 A123330 Blade: Centermky b E ™Mob E coda {
Optionall A123330SER Blade: Center-1/8" x 13" x 63" Serrated (12 Bolts Requir

16 Al123332R Blade: Corner 7/8" x 8" Formed Right (6 Bolts Required

17 Al123332L Blade: Corner 7/8" x 8" Formed Left (6 Bolts Required)

18 PBIO9PNCG088-0275 | Bolt: Flat Head Plow 7/8 x 23/4"

19 AFNO00019 Nut: 7/8"-9

PH: 718682-4622

o www.ashlandind.com


http://www.ashlandind.com/

Bowl Guards

ltem Part Number Description

1 501897 Guard: Apron Cylinder, RH

2 501896 Guard: Apron Cylinder, LH

3 AFB00128 Bolt: 3/8"16 x 1" Serrated Flanged

PH: 715682-4622

www.ashlandind.com


http://www.ashlandind.com/

Rear Wheel Assembly

ltem Part Number Description

1 A123350 SpindleAssy50 k n & 5A Tl YS (S NJ
2 AFB00067 HHCS:1/4"-12 x 71/2"

3 502053 Spacer: 11/4" ID x 4"

4 AFNO00032 Nut: 1-1/4"-12 Nylon Insert Heavy Hex Jam
5 A12037 Seal: Grease

6 A125003 Bearing: Cone Inner

7 A125004 Bearing: Cup Inner

8 A12050 Stud: Wheel 11/8"-16 x 33/4"

9 A12035 Hub: 14hole

10 A125002 Bearing: Cup Outer

11 A125001 Bearing: Cone Outer

12 AFWO00041 Washer: WMk y M KEn 6= ¢ KA O1 | I NRS
13 400582 Nut: Wheel 11/8"-16

14 A10172 Nut: Spindle /8" (Inner)

15 A10049A Ring: Spindle Lock

16 A10048 Nut: Spindle /8" (Outer)

17 A14004 Cap: Hub

18 AFB00080 HHCS: 5/1618 x 1/2"

19 A12036 Wheel: 25" x 25" 14Hole

20 ATH00020 Tire: 29.5 25

PH: 718682-4622

8 www.ashlandind.com


http://www.ashlandind.com/

